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Measurement : ANSI C63.10-2013

Procedure(s)

Date of Receipt : 2024/10/19

Date of Test 1 2024/10/20 - 2024/11/29

Issued Date 1 2024/12/23

The above equipment has been tested and found in compliance with the requirement of the above
standards by BTL Inc.

Po ZLW\ MW@

Prepared by : SO,
Poken Huang, Engineer ‘*&‘.—5/5/1@

T
":/,I",/-/f’_“‘\._‘?\\:.,\:: Testing Laboraiars
Tl 0659
Approved by :

Peter Chen, Manager

BTL Inc.
No.18, Ln. 171, Sec. 2, Jiuzong Rd., Neihu Dist., Taipei City 114, Taiwan
Tel: +886-2-2657-3299 Fax: +886-2-2657-3331 Web: www.newbtl.com Service mail: btl_ga@newbtl.com

Project No.: 2410C274 Page 1 of 370 Report Version: RO0



y
3 L L Report No.: BTL-FCCP-2-2410C274

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

(1) "N/A” denotes test is not applicable in this Test Report.
(2) The report format version is TP.1.1.1.

Standard(s) Section Description Test Result | Judgement | Remark

15.207 AC Power Line Conducted Emissions APPENDIX A Pass | -
12388 Radiated Emissions QEEEHB&( (E; Pass | -
15.407(b)
15.407(a) Bandwidth APPENDIX D Pass | -
15.407(a) Output Power APPENDIX E Pass | -
15.407(a) Power Spectral Density APPENDIX F Pass | -
15.407(c) Antenna Requirement | - Pass | -
15.203 Automatically Discontinue Transmission |  ---—- Pass | -
NOTE:
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1.1 TEST FACILITY

The test locations stated below are under the TAF Accreditation Number 0659.
The test location(s) used to collect the test data in this report are:

No.64, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

The test sites and facilities are covered under FCC RN: 674415 and DN: TW0659.
TRO1 COo1 CB20

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The BTL
measurement uncertainty is less than the CISPR 16-4-2 U, requirement.

A. AC power line conducted emissions test:

Test Site Method Measurement Frequency Range U (dB)
Cco1 CISPR 150 kHz ~ 30MHz 3.44
B. Radiated emissions test :
Test Site | Measurement Frequency Range (GHz) | U (dB) U(g'EP)R
0.03~0.2 4.01 6
0.02~1 4.64 6
CB20 1~6 5.91 6
(3m) 6~18 6.24 6
18 ~ 26 3.93 6
26 ~ 40 4.06 6
C. Conducted test :
Test Item U
Occupied Bandwidth 0.83 %
Output power 0.8672 dB
Power Spectral Density 0.8886 dB
Timing 212 %

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare
the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Environment Condition Test Voltage Tested by
AC Power Line Conducted Emissions 25°C, 50% AC 120V Cheng Tsai
Radiated emissions below 1 GHz 25°C, 65% AC 120V Benny Cao
Radiated emissions above 1 GHz 25°C, 65% AC 120V Benny Cao
Bandwidth 25°C, 87% AC 120V Cheng Tsai
Output Power 25°C, 87% AC 120V Cheng Tsai
Power Spectral Density 25°C, 87% AC 120V Cheng Tsai
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1.4 DUTY CYCLE
If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.
Remark Delta 1 Delta2 | On Time/Period | 10 log(1/Duty Cycle) [ 1/On Time (B)
ON | Numbers On Time Period Duty Cycle Duty Factor 1/8 Minimum
Mode (ms) (ON) (B) (ON+OFF) (%) (dB) VBW
(ms) (ms) (kHz)
IEEE 802.11a 1.404 1 1.404 1.464 95.90% 0.18 0.712
IEEE 802.11ac(VHT20) 0.480 1 0.480 0.538 89.22% 0.50 2.083
IEEE 802.11ac(VHT40) 0.255 1 0.255 0.312 81.73% 0.88 3.922
IEEE 802.11ac(VHT80) 0.147 1 0.147 0.204 72.06% 1.42 6.803
IEEE 802.11ac(VHT160) 0.097 1 0.097 0.150 64.67% 1.89 10.309
IEEE 802.11ax(HE20) 0.430 1 0.430 0.488 88.11% 0.55 2.326
IEEE 802.11ax(HE40) 0.422 1 0.422 0.484 87.19% 0.60 2.370
IEEE 802.11ax(HE80) 0.409 1 0.409 0.466 87.77% 0.57 2.445
IEEE 802.11ax(HE160) 0.257 1 0.257 0.308 83.44% 0.79 3.891
IEEE 802.11a IEEE 802.11ac(VHT20)
® PB:/Z 10 MHZ Delta 1 T1 ] N ® RBW 10 MHz Delta 1 [T1 ] .
n:o Off] e:n 1115 dB — - - M: e 1 ;';‘W’; - yj:# R:] Off] ;:m 1115 dB = - = = = Mark 1 -
) Delta T1 ] N Delt [T1 ]r o
oAl il e Ani ) TNV NP o == R 1 dllil“'\‘/""“ ‘lk""’"““wu" ] . N
Center 5.18 GHz 300 ps/ Center 5.18 GHz 100 ps/
Date: 20.NOV.2024 21:03:20 Date: 20.NOV.2024 21:07:37
IEEE 802.11ac(VHT40) IEEE 802.11ac(VHT80)
® REW: 10 MHZ Delta 1 [T1 ] . ® RBW 10 M\':{f Delta 1 [T1 ] ;
RGCO Off] etn 115 4B — — — — Marker \"’;"r“w/ . ‘7{ Rdcj Off] etm 1115 dB — - — = Marker ‘W -[’\’ 7’) 1}
Del T1 J. o Delta lV’L’Il J’ =
R e e Y AT e - et
N B el A Y G T T s L WMM
f 1 ) TN l !
i iad v 1
Date: 20.NOV.2024 21:24:21 Date: 20.NOV.2024 21:37:35
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IEEE 802.11ac(VHT160)

IEEE 802.11ax(HE20)

RBW 10 MHz  Delta 1 [T1 ]

@

EBW 10 MHz  Delta 1 [T1 ]

-60

Center 5.25 GHz 100 ps/

Date: 20.NOV.2024 21:42:43

“VBW 10 MHz -0.18 dB “VBW 10 MEz 0.40 dB
Ref 40 dBm “Att 50 dB SWT 500 ns 97.000000 ps Ref 40 dBm *Att 50 dB SWT 1 me 430.000000 ps
40 Offpet 1115 dB Marker| 1 [T1 40 Offpet 1115 dB Marker| 1 [T1
7107 dBm 18} 31 dBm
14 - |EN 260
seL seL
Delta [T1 ] Delta p [T1 ]
lea an . ol21 ap
== B = | 1 \ N . z —
e v PR U I U AR ) vy 8l e
i Bk L " \J Lu..lu || Ugh i
1 L Rt | A il
3o £
60 60
Center 5.25 GEz 50 ps/ Center 5.18 GHz 100 ps/
Date: 20.NOV.2024 21:45:45 Date: 20.NOV.2024 21:09:16
® RBW 10 MHz Delta 1 [T1 ] ® RBW 10 MEz  Delta 1 [T1 ]
*VBW 10 MHz 3.08 ds *VBW 10 MHz 2.17 dB
Ref 40 dBm *Att 50 dB SWT 1 ms 422.000000 us Ref 40 dBm *Att 50 dB SWT 1 ms 409.000000 ps
40 Offpet 1115 dB Marker| 1 [T1 40 offpet 1115 dB Marker| 1 [T1
14} 82 dBm 12{50 dBm
04 000bog 0 ooohos o
seL . seL
- pelta b [T1 ] B Delta p [T1 [
A N ojoo az ol21 aB
m ] T T > i IR R T T frespom i F
Ly o i
| il
spB spe
-
-50 -50
Center 5.19 GHz 100 ns/ Center 5.21 GHz 100 ns/
Date: 20.NOV.2024 21:19:52 Date: 20.NOV.2024 21:40:35
® RBW 10 MHz Delta 1 [T1 ]
*VBW 10 MHz 1 dB
Ref 40 dBm *Att 50 dB SWT 1 ms 57
10 offfet 115 dB Marker| 1 [T1
55 dBm
seL
Delta P [T1 ]
85 d
poaxx| N
TIPS v
m 1 1 2 i
L. lw«u !
E
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2 GENERAL INFORMATION

2.1 DESCRIPTION OF EUT

Equipment 802.11ax Access Point
Model Name VigorAP 905

Brand Name DrayTek

Model Difference N/A

Power Source

1# DC Voltage supplied from AC adapter.
Model: TPA259-18120-US
2# DC Voltage supplied from POE adapter. (Support unit)

Power Rating

1# 1/P: 100-240V~, 50/60Hz, 0.6A O/P: 12V---1.5A
2# 48V---0.45A

HW Version

V1

SW Version

2.0.0

Operation Frequency
Band(s)

UNII-1: 5150 MHz ~ 5250 MHz
UNII-2A: 5250 MHz ~ 5350 MHz
UNII-2C: 5470 MHz ~ 5725 MHz
UNII-3: 5725 MHz ~ 5850 MHz

Modulation Type

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax: OFDMA

Bit Rate of Transmitter

IEEE 802.11a: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

IEEE 802.11ac: up to 1733.4 Mbps

IEEE 802.11ax: up to 2402 Mbps

Maximum Output Power
for UNII-1

IEEE 802.11ac(VHT80): 24.05 dBm (0.2541W)

Maximum Output Power
for UNII-2A

IEEE 802.11 ax(HE20): 19.66 dBm (0.0925W)

Maximum Output Power
for UNII-2C

IEEE 802.11ax(HE20): 19.67 dBm (0.0927W)

Maximum Output Power
for UNII-3

IEEE 802. 11ax(HE20): 25.61dBm (0.3639W)

Test Software Version

QATool_Dbg 0.0.2.78

(2) Channel List:

Test Model VigorAP 905
Sample Status Engineering Sample
EUT Modification(s) N/A

NOTE:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

UNII-1

IEEE 802.11a

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

Channel Frt(el\c}ILlj_'le;cy Channel Fr((el\cjltlj_'ir;cy Channel Frc(a'\c;Itlj_'ezr;cy
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240

Project No.: 2410C274
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UNII-2A

IEEE 802.11a
IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

Channel Fr?hq/lllJ_lezr;cy Channel Fr?,\(jllr_lezr;cy Channel Fr?'\(jll:_iezr;cy
52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320

UNII-2C
IEEE 802.11a

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

Channel Fr((elsltlj_iezr;cy Channel Fr((allelj_'le;cy Channel Frc(al\clelj_'le;cy
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590
112 5560 126 5630
116 5580 134 5670
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

UNII-3
IEEE 802.11a

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

Channel Fr?l\cjltlj_'ezr;cy Channel Fr((esltlj_'ezr;cy Channel Frc(al\(jlllj_'ezqcy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

IEEE 802.11ac (VHT160)
IEEE 802.11ax (HE160)
Channel Fr<(a'\<j|L|1_|le;cy
50 5250
114 5570
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©)

Table for Filed Antenna:

1)

2)

(4)

(®)

Ant. Manufacture P/N Antenna Type | Connector | Gain (dBi)
1 S—?ggﬁﬁgsoscguggsl}'g? 3.N101.1623 PCB N/A 4.32
2 S—?ggﬁﬁgsoscg(uggsl}gR 3.N101.1363 PCB N/A 5.72
3 S—?ggﬁﬁgsoscg(uggsl}gR 3.N101.1363 PCB N/A 5.72
NOTE:

This EUT supports MIMO 3X3, any transmit signals are correlated with each other, so Directional
gain=10log[(10°"*°+10%?%+_ 10° ’2032/N]d|3i, that is Directional
gain=10log[(10*°?°+10°>7#2%+10°7%*°)%/3]1dBi =10.05. So, the UNII-1, UNII-3 output power limit is 30-
(10.05-6)=25.95, the UNII-2A, UNII-2C output power limit is 24-(10.05-6)=19.95. The UNII-1 power
spectral density limit is 17-(10.05-6)=12.95, the UNII-2A, UNII-2C power spectral density limit is 11-
(10.05-6)=6.95, the UNII-3 power spectral density limit is 30-(10.05-6)=25.95.

EUT only supports up to 2 streams.

The above Antenna information are derived from the antenna data sheet provided by manufacturer and
for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.

Operating Mode and Antenna Configuration

Operating Modex — 3TX

IEEE 802.11a V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11n(HT20) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11n(HT40) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ac(VHT20) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ac(VHT40) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ac(VHT80) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ac(VHT160) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ax(HE20) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ax(HE40) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ax(HES80) V(Ant. 1 + Ant. 2+ Ant. 3)
IEEE 802.11ax(HE160) V(Ant. 1 + Ant. 2+ Ant. 3)
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2.2 TEST MODES

Test Items Test mode Channel Note
AC power line conducted emissions |Normal/ldle - -
Transmitter Radiated Emissions
(below 1GHz) IEEE 802.11ax (HE20) 149 -
IEEE 802.11a 2%2
IEEE 802.11n (HT20) 100/140
IEEE 802.11ax (HE20) 149/165
38/46
IEEE 802.11n (HT40) 54/62
IEEE 802.11ax (HE40) 102/134 Banded
151/159 andedge
42
IEEE 802.11ac (VHT80) 58
IEEE 802.11ax (HE80) 106/122
155
IEEE 802.11ac (VHT160) 50
Transmitter Radiated Emissions  |IEEE 802.11ax (HE160) 114
(above 1GHz) IEEE 802.11a ggfggfgi
IEEE 802.11n (HT20) 100/116/140
IEEE 802.11ax (HE20) 149/157/165
38/46
IEEE 802.11n (HT40) 54/62
IEEE 802.11ax (HE40) 102/110/134 Harmonic
151/159
42
IEEE 802.11ac (VHT80) 58
IEEE 802.11ax (HE80) 106/122
155
IEEE 802.11ac (VHT160) 50
IEEE 802.11ax (HE160) 114
Transmitter Radiated Emissions
(above 18GHz) IEEE 802.11ax (HE20) 149 -
IEEE 802.11a 36/40/48
IEEE 802.11n (HT20) 52/60/64
IEEE 802.11ac (VHT20) 100/116/140
IEEE 802.11ax (HE20) 149/157/165
38/46
IEEE 802.11n (HT40) 54/62
IEEE 802.11ac (VHT40) 102/110/134
Output Power IEEE 802.11ax (HE40) 151/159 -
42
IEEE 802.11ac (VHT80) 58
IEEE 802.11ax (HE80) 106/122
155
IEEE 802.11ac (VHT160) 50
IEEE 802.11ax (HE160) 114
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Test Items Test mode Channel Note
IEEE 802.11a 22;28;22
IEEE 802.11n (HT20) 100/116/140
IEEE 802.11ax (HE20) 149/157/165
38/46
IEEE 802.11n (HT40) 54/62
Bandwidth & IEEE 802.11ax (HE40) 102/110/134 )
Power Spectral Density 151/159
42
IEEE 802.11ac (VHT80) 58
IEEE 802.11ax (HE80) 106/122
155
IEEE 802.11ac (VHT160) 50
IEEE 802.11ax (HE160) 114

NOTE:

(1) For radiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst
case (Vertical) is recorded.

(2) All X, Y and Z axes are evaluated, but only the worst case (X axis) is recorded.

(3) IEEE 802.11ax mode only supports full RU, so only the full RU is evaluated and measured inside report.

(4) For radiated emission below 1 GHz test, the IEEE 802.11ax(HE20) channel 149 is found to be the worst
case and recorded.

(5) For radiated emission Harmonic 18-40GHz test, only tested the worst case and recorded.

(6) VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and
HT40 are the same or lower than 802.11ac VHT20 and VHT40.

(7) The electric field intensity signal emitted at 9 kHz—30 MHz is too weak (20 dB below the limit), so the
measured value is not recorded in this report.

(8) Both AC adapter supply and POE supply had been pre-tested and found that AC adapter supply was the
worst case, so the report only recond it.
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2.3

PARAMETERS OF TEST SOFTWARE
UNII-1
Test Software Version QATool_Dbg 0.0.2.78
Frequency (MHz) 5180 5200 5240
IEEE 802.11a 19 18.5 18.5
IEEE 802.11ac(VHT20) 21 21 20.5
IEEE 802.11ax(HE20) 21 21 20.5
Frequency (MHZz) 5190 5230
IEEE 802.11ac(VHT40) 21.5 215
IEEE 802.11ax(HE40) 21 21
Frequency (MHz) 5210
IEEE 802.11ac(VHT80) 225
IEEE 802.11ax(HE80) 22
UNII-2A
Test Software Version QATool_Dbg 0.0.2.78
Frequency (MHz) 5260 5300 5320
IEEE 802.11a 15 15 15
IEEE 802.11ac(VHT20) 17 17.5 17
IEEE 802.11ax(HE20) 17 17 17
Frequency (MHz) 5270 5310
IEEE 802.11ac(VHT40) 17 17
IEEE 802.11ax(HE40) 17 17
Frequency (MHz) 5290
IEEE 802.11ac(VHT80) 17.5
IEEE 802.11ax(HE80) 18
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UNII-1+UNII-2A
Test Software Version QATool_Dbg 0.0.2.78
Frequency (MHz) 5250
IEEE 802.11ac(VHT160) 18.5
IEEE 802.11ax(HE160) 19
UNII-2C
Test Software Version QATool_Dbg 0.0.2.78
Frequency (MHz) 5500 5580 5700
IEEE 802.11a 16 16 16
IEEE 802.11ac(VHT20) 17.5 17.5 17.5
IEEE 802.11ax(HE20) 18 17.5 18
Frequency (MHz) 5510 5550 5670
IEEE 802.11ac(VHT40) 17.5 17.5 18
IEEE 802.11ax(HE40) 17.5 17.5 17.5
Frequency (MHz) 5530 5610
IEEE 802.11ac(VHT80) 18.5 18
IEEE 802.11ax(HE80) 18.5 18.5
Frequency (MHZz) 5570
IEEE 802.11ac(VHT160) 19
IEEE 802.11ax(HE160) 19.5
UNII-3
Test Software Version QATool_Dbg 0.0.2.78
Frequency (MHz) 5745 5785 5825
IEEE 802.11a 225 23 23
IEEE 802.11ac(VHT20) 245 245 245
IEEE 802.11ax(HE20) 245 25 245
Frequency (MHz) 5755 5795
IEEE 802.11ac(VHT40) 24 24
IEEE 802.11ax(HE40) 245 245
Frequency (MHZz) 5775
IEEE 802.11ac(VHT80) 25
IEEE 802.11ax(HE80) 25
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2.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

AC Power Line Conducted Emissions Test

Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.5.

(B)

EUT (A)NB

Radiated Emissions Test

EUT

(A) NB 1 (8)
Adapter
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2.5 SUPPORT UNITS

Item Equipment Brand Model No. Series No. Remarks
A NB Lenovo ThinkBook 14 G4 IAP N/A Furnished by test lab
B Adapter MI ADS-18MC- N/A Supplied by test requester
1212018EPCU
Item Shielded Ferrite Core Length Cable Type Remarks
1 NO NO 1m RJ45 cable [Supplied by test requester
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3 AC POWER LINE CONDUCTED EMISSIONS TEST

3.1 LIMIT
Frequency Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 - 56 * 56 -46 *
0.50-5.0 56 46
5.0 - 30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency

in the range.

(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value

Calculation example:

Reading Level Correct Factor Measurement Value
(dBuV) (dB) (dBuV)
38.22 3.45 = 41.67
Measurement Value Limit Value Margin Level
(dBuV) (dBuV) (dB)
41.67 60 = -18.33
The following table is the setting of the receiver.
Receiver Parameter Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 m above the horizontal ground plane with the EUT being connected to the
power mains through a line impedance stabilization network (LISN).
All other support equipment were powered from an additional LISN(s).
The LISN provides 50 Ohm/50uH of impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle to keep the cable above 40 cm.

c. Excess I/O cables that are not connected to a peripheral shall be bundled in the center.
The end of the cable will be terminated, using the correct terminating impedance.
The overall length shall not exceed 1 m.

d. The LISN is spaced at least 80 cm from the nearest part of the EUT chassis.

e. For the actual test configuration, please refer to the related Iltem - EUT TEST PHOTO.

NOTE:

(1) Inthe results, each reading is marked as Peak, QP or AVG per the detector used.
BW=9 kHz (6 dB Bandwidth)

(2) All readings are Peak unless otherwise stated QP or AVG in column of Note. Both the QP and the AVG
readings must be less than the limit for compliance.

3.3 DEVIATION FROM TEST STANDARD

No deviation.
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3.4 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

L Horizontal Reference Ground Plane

3.5 TEST RESULT

Please refer to the APPENDIX A.

Project No.: 2410C274 Page 20 of 370 Report Version: RO0



3L

Report No.: BTL-FCCP-2-2410C274

4.1 LIMIT

below has to be followed.

4 RADIATED EMISSIONS TEST

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BAND

S

Frequency EIRP Limit Equivalent Field Strength at 3m
(MHz) (dBm) (dBpV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27 (NOTE 2) 68.3
10 (NOTE 2) 105.3
5725-5850 15.6 (NOTE 2) 110.9
27 (NOTE 2) 122.3

NOTE:

E =

Calculation example:

pV/m, where P is the eirp (Watts)

(2) According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at
5 MHz above or below the band edge, and from 5 MHz above or below the band edge increasing linearly
to a level of 27 dBm/MHz at the band edge.

(3) The test result calculated as following:

Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
1000000+4/30P

Reading Level Correct Factor Measurement Value
(dBuV) (dB/m) (dBuV/m)
19.11 2.11 21.22
Measurement Value Limit Value Margin Level
(dBuV/m) (dBuV/m) (dB)
21.22 68.3 -47.08
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Spectrum Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

a.

4.2 TEST PROCEDURE

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1GHz.

The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak
reading compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)
All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

For the actual test configuration, please refer to the related Iltem — EUT TEST PHOTO.

4.3 DEVIATION FROM TEST STANDARD

No deviation.
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4.4 TEST SETUP

Metal Full Soldered Ground Plane

30 MHz to 1 GHz

9 kHz to 30 MHz«

Spectrum Analyzer
/Receiver '

A

3m

Ground Plane

Receiver

Amp.
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Above 1 GHz

Ground Plane

4.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

NOTE:
(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.6 TEST RESULT -30 MHZ TO 1 GHZ

Please refer to the APPENDIX B.

4.7 TEST RESULT —ABOVE 1 GHZ

Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5 BANDWIDTH TEST

51 LIMIT
Section Test Item Frequ(e'\r)”(zlyz;? ange
5150-5250
26 dB Bandwidth 5250-5350
15.407(a) 5470-5725
Minimum 500 kHz 6 dB Bandwidth 5725-5850

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 26 dB Bandwidth
RBW 300 kHz(Bandwidth 20 MHz)

1 MHz(Bandwidth 40 MHz and 80 MHz)
1 MHz(Bandwidth 20 MHz)

VBW 3 MHz(Bandwidth 40 MHz and 80 MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 DEVIATION FROM TEST STANDARD

No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULT

Please refer to the APPENDIX D.
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6 OUTPUT POWER TEST

6.1 LIMIT
Section Test Item Limit Frequency Range
(MHz)
Fixed:1 Watt (30 dBm)
Mobile and portable: 250 mW 5150-5250
15.407(a) Maximum Output Power (23.98 dBm) 5250-5350
250 mW (23.98 dBm) 5470-5725
1 Watt (30dBm) 5725-5850
Note: The maximum e.i.r.p at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW(21 dBm).

6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b. The maximum peak conducted output power was performed in accordance with method of clause E. 3. a)
FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
a)Method PM (Measurement using an RF average power meter):
(i) Measurements may be performed using a wideband RF power meter with a thermocouple detector or
equivalent if all of the following conditions are satisfied
The EUT is configured to transmit continuously or to transmit with a constant duty cycle.
At all times when the EUT is transmitting, it must be transmitting at its maximum power control level.
The integration period of the power meter exceeds the repetition period of the transmitted signal by at
least a factor of five.
(ii) If the transmitter does not transmit continuously, measure the duty cycle, x, of the transmitter output
signal as described in II.B.
(iii) Measure the average power of the transmitter. This measurement is an average over both the on and
off periods of the transmitter.
(iv) Adjust the measurement in dBm by adding 10 log (1/x) where x is the duty cycle (e.g., 10 log (1/0.25)
if the duty cycle is 25%).

6.3 DEVIATION FROM TEST STANDARD
No deviation.

6.4 TEST SETUP

EUT Power Sensor Power Meter

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX E.
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7 POWER SPECTRAL DENSITY

7.1 LIMIT
Section Test Item Limit A Cey [Rel e
(MHz)
Other than Mobile and portable:

17 dBm/MHz
Mobile and portable: 5150-5250

15.407(a) Power Spectral Density 11 dBm/MHz
5250-5350
11 dBm/MHz 5470-5725
30 dBm/500 kHz 5725-5850

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of
Span Frequency .
the signal
RBW =1 MHz
VBW 2 3 MHz
Detector RMS
Trace Max Hold
Sweep Time Auto
7.3 DEVIATION FROM TEST STANDARD
No deviation.
7.4 TEST SETUP
EUT SPECTRUM
ANALYZER

7.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
7.6 TEST RESULT

Please refer to the APPENDIX F.
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8 LIST OF MEASURING EQUIPMENTS
AC Power Line Conducted Emissions
Kind of . Calibrated Calibrated
ltem Equipment Manufacturer Type No. Serial No. Date Until
1 | Two-Line V- R&S ENV216 101051 2024/6/26 | 2025/6/25
Network
2 Test Cable EMCI EMSS%%%})BM' 210501 2023/12/111 | 2024/12/10
3 | EMC Receiver Keysight N9038A MY54130000 | 2024/6/27 | 2025/6/26
Measurement EZ _EMC (Ver.
4 asurem Farad NGB 00 N/A N/A N/A
Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
T | Pre-Amplifier EMCI EMC184045SE 980512 2023/12/11 | 2024/12/10
o [Broad-Band Horn| g o beck | BBHA9170 340 2024/6/27 | 2025/6/26
Antenna
3 Test Cable EMCI EMC1 ?gb’éM'KM' 220328 2023/12/11 | 2024/12/10
EMC101G-KM-
4 Test Cable EMCI A 220330 2023/12/11 | 2024/12/10
5 BrOaX;]'?e""::aHom RFSPIN DRH18-E 210109A18E | 2024/1/10 | 2025/1/9
6 | Pre-Amplifier EMCI EMCO51845SE 980779 202312/11 | 2024/12/10
7 Test Cable EMCI EMC1 ?g'()%M'SM' 210119 2023/12/11 | 2024/12/10
8 Test Cable EMCI EMCT gngOM-SM- 210118 2023/112/11 | 2024/12/10
9 Test Cable EMCI EMCT gngOM-SM- 210117 2023/112/11 | 2024/12/10
10 Exﬁnsaﬁ’;zcgr”m keysight N9O10A  |MY56480554/016| 2024/9/13 | 2025/9/12
1 T”'O%'r'ire?]an‘;ba”d Schwarzbeck | VULB 9168 01207 2023/112/18 | 2024/12/17
12 | EMC Receiver Keysight N9038A MY54130009 | 2024/6/27 | 2025/6/26
— EMC001330-
13 | Pre-Amplifier EMCI o o 980807 2023/12/11 | 2024/12/10
EMC-8D-NM-
14 | Test Cable EMCI e 150106 2023/12/11 | 2024/12/10
EMC-CFD-400-
15 | Test Cable EMCI NV 200348 2023/12/11 | 2024/12/10
EMC-CFD-400-
16 | Test Cable EMCI NV 200343 2023/12/11 | 2024/12/10
Measurement EZ _EMC (Ver.
17 asurem Farad NG o 00 N/A N/A N/A
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All calibration period of equipment list is one year.

Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 30 100854 2024/6/27 | 2025/6/26
Analyzer
2 10dbAttenuator INMET AHC-10dB 1 2024/11/26 | 2025/11/25
3 BTL'C%“S?“”“ BTL 1247788684 N/A N/A N/A
Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 |POWER METER Anritsu MAZ24408A 12591 2024/10/25 | 2025/10/24
2 10dbAttenuator INMET AHC-10dB 1 2024/11/26 | 2025/11/25
Power Spectral Density
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 30 100854 2024/6/27 | 2025/6/26
Analyzer
2 10dbAttenuator INMET AHC-10dB 1 2024/11/26 | 2025/11/25
3 BT"'CT%”S‘fucred BTL 1247788684 N/A N/A N/A
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
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9 EUT TEST PHOTO

Please refer to document Appendix No.: TP-2410C274-FCCP-1 (APPENDIX-TEST PHOTOS).
10 EUT PHOTOS

Please refer to document Appendix No.: EP-2410C274 -1 (APPENDIX-EUT PHOTOS).
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APPENDIX A AC POWER LINE CONDUCTED EMISSIONS
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A Normal AN H EA 2024/11/20
HIEER - Giskivg Line
&0.n dful
i
e,
. -‘-\.“‘-‘-‘--‘-‘-‘-‘"—\-.‘_‘_\_‘.‘1‘-‘-
=1} i H“""\-\-._,_\_‘_
- 3 T |
®
L] 5
2 i E r q
xox t A
0
20
10
mm
0150 0.5 [MHz] 3 F0.0m0
Reading Comrect Measure- i
MNo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv B dBuv aEuv dB  Detector Comment
1 0.1783 3557 984 4521 B456 1935 QP
2 0.1783 2481 964 3445 5456 2011 AVG
3 02802 3215 962 4177 6143 1968 QP
4 02802 2458 982 3470 5143 1723 AVG
5 04104 2738 962 3700 S764 2084 QP
3 04104 2307 962 3269 4764 1495 AVG
7 0.9230 2517 988 3485 56D0 -2115 QP
8 0.9230 2258 968 3226 4600 -13.74 AVG
] 16835 2523 975 3498 5600 -2102 QP
10 18835 2245 975 3220 4600 -1380 AVG
11 22460 2480 980 3480 SE00 -2140 QP
12 * 22460 2254 9B0 3234 4600 -1366 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274

Page 32 of 370

Report Version: R0O0




3L

Report No.: BTL-FCCP-2-2410C274

A Normal AN H EA 2024/11/20
RIS - Gisking Neutral
E0.0 dluy
Fi
e
T,
=1} -“_'““H-.._‘__‘_h
T |
1 *
S| W -‘-H_‘_““ﬂ-._‘_‘_
) € T |
w 7
a0 2 b4
Ho4 B #
P ¥ iu
20
20
10
mm
0150 0.5 [MHz] 5 F0.0m0
Reading Comect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin
MHz dBuv dE dBuv BV dE  Detector Comment
1 01664 3969 963 4932 6514 -1582 QP
2 0.1664 28093 983 3856 5514 -1658 AVG
3 01951 3502 983 44865 B3B2 1917 QP
4 0.1951 25584 983 3547 5382 1835 AVG
L+ 02844 4319 983 5282 60RY FET OQP
3 02844 3308 963 4271 S06% -FO98 AVG
7 0.3292 3143 962 4105 5947 -1842 aP
8 0.3292 2504 982 3488 4947 1481 AVG
] 06710 2436 964 3400 5600 -2200 QP
10 06710 2237 984 3201 4600 -1399 AVG
11 16BB0 23384 976 3360 5600 -2240 QP
12 1.6880 2224 976 3200 4600 -1400 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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A Idle AN H EA 2024/11/20
RIS - Gisking Line
E0.n dlu
L]
P
e,
il ""5"“=~..,_‘_1__h
. — |
1] -‘-‘.\_“-\-\_\--‘-\-\.“_\_ |
.
2 6
-uu Ha ¥ i 1
w
L3
20
20
10
n.m
osm [IE] [MHz] 5 FD.000
Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv aB dBuv BV dE  Detector Comment
1 0.1678 26.69 965 3534 6307 -2673 QP
2 0.1678 25.69 965 35834 535.07 1673 ANVG
3 01951 24 04 963 3367 6382 -3015 QP
4 01951 2589 963 3552 53.82 1830 ANG
5 0.2536 4729 962 56.91 6164 473 QP
B 0.2536 3013 962 39.75 5164 1189 AVG
T 0.3264 3345 963 43.08 5954 1646 QP
B 0.3264 2591 963 3554 4954 1400 ANG
9 04412 36.52 963 46.15 s7.04 -10B9 QP
0 * 04412 3491 963 44 54 4704 250 ANG
1 14675 2511 974 3485 5600 -2115 QP
12 14675 2240 974 32.14 4600 -1386 ANVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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IR Idle HEH 2024/11/20
DUEEREES - AL Neutral
E0.0 dbu
il
—-—
e, S
] T
L T [
] Hh"‘“-u-._ﬁ__
|I{ T |
]
a0 : ; E =
E
% 0x
,u i [p ;
0
10
mm
0.150 0.5 [MHz] 5 30.000
Reading Comect Measure- i
MNo. M. Freq. Level Factor ment Limit  Margin
MHz dBuv G} dBuv  dBuv o5 Detecior Comment
1 01531 3507 963 4470 6583 2113 QP
2 01531 2520 963 3583 5583 2000 AVG
3 02634 2956 962 3918 6132 -2214 QP
4 02634 2379 962 3341 5132 791 AVG
5 03430 2797 982 3759 5813 254 QP
6 03430 2323 962 3285 4913 -1628 AVG
7 04507 2533 962 3495 5686 2191 QP
8 04507 2254 962 3216 4686 1470 AVG
E 05485 2394 964 3355 5600 2245 QP
10 * 0B485 223§ 964 3192 4600 -1408 AVG
11 21470 2269 979 3248 5600 -2352 QP
12 214470 2161 975 3140 4800 -1480 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ
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Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/20
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 65%
B0.0 dRuV im
Ful
=]
1] [
410 —[
||
m | % 2 4 ;
%
20
10
o.m
30.000 127.00 2X.00 AX.00 41600 515.00 E12.00 To9.00 B0E. 00 1000.00 MHz
Reading Comrect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin
MHz dBu dE dBuWim  dBuVim  dB  Delecior  Comment
1 * {20100 4204 4215 2985 4000 -1015 peak
2 13965100 3829 1201 2628 4350 -1722 peak
3 2501900 4459 1185 3260 4600 -1340 peak
4 3025700 3918 1018 2900 4600 -17.00 peak
5 3995700 3078 749 2329 4600 -2271 peak
6 4936600 3094 534 2560 4600 -2040 peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/20
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 65%
B0.0 dlufm
il
&0
ol [
“ _[—I %
L[
R #
20
%
3 2
20
10
mm
J0.000 1z7.00 224.00 Azi.00 416.00 F15.00 E12.00 Fio3uon B0G. D0 100000 MHz
Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  @BuVim  dB  Detecior  Comment
1 1396100 4424 -12.01 3223 4350 -112F7  peak
2 * 2501900 4962 -11.99 3763 4600 -B3T peak
3 3035400 416D 10016 31.44 4600 -1455 peak
4 431.5800 2948 -6.54 2294 4600 -23.06 peak
5 506_2700 29 66 -1 2455 4600 -2145 peak
6 618.7900 2938 -222 2716 4600 -18.84 pesak
REMARKS:
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5180MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVFm
nm
m
i [
b1
&0
o
W ‘
50 Mﬁm
Fd
a0 H
=
20
il
o
SO080.000 S100.00 5120000 5140000 S1E0.00 S1E0.00 S200.00 S220.00 G240 000 S200.00 MHz
Reading Comect Measure- .
Mo, Mk. Freq. Level Factor ment Limit  Margin
WHz dBuv B dSuWim  gBuvim  dB  Detecior  Comment
1 5147400  S6.68 183 5861 7400 -1539 peak
2 5147400 3852 1693 4045 5400 -1355 AVG
3 * 5179800 9045 184 9239 GBE2D 2419 pesk Nolimi
4 ¥ 5179.800 G188 184 8382 6820 1562 AVG MNolimt
REMARKS:
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5240MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRuN/m
nn
Tnm
an
4
B0 *
mo| ]
&0
I
1
40
Sl -
20
1
m.m
140,000 S160.00 T1a0.00 S200.00 5220.00 5240.00 F260.00 520000 ‘FH00. 00 ‘T30.00 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 5146400 4095 1.93 4288 7400 -3112  peak
2 2146400 2743 1.93 29.38 00 -2484 AVG
3 * 5241600 8933 1.97 9130 6820 2310 peak Molims
4 ¥ 5241600 8056 1.97 8253 GB20 1433 AVG MNolime

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5260MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 dBNm

mn

nm

an

B ® \

FLi]

1]

o —

40

o 5

0

L1}

[LA1]
S160.000 518000 S200.00 S220.00 S240.00 S260.00 S200.00 530000 F320.00 'GFE0.00 MHz

Reading Comrect Measure- i
Mo, Mk.  Freq. Lewel Factor ment Limit  Margin

MHz dBul/ dB dBuim  dBuVim dB Defector  Comrment
1 * 5259400 G338 197 90.35 6820 2215 peak Molimt
2 X 5250400 8009 197 §208 6820 1386 AVG Nolimi
3 5359000 3869 2.0z 40.71 7400 -3329 peak
4 5359000 2560 202 2762 00 -2%38 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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BTL-FCCP-2-2410C274

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5320MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 AR m
mn
nm
a0 1
2
Bl *
0 |
GO
&0
L1 I PR B :1
k1]
20
1]
[LR1]
S220.000 S240.00 S260.00 S2E0.00 F300.00 F320.00 F0.00 536000 ‘F500.00 ‘G420.00 MHz
Reading Corect Measure- i
Mo. ME. Freq. Lewel Factor ment Limit  Margin
MHz dBuv B dBuvim  GBuWim 0B Detecior  Comment
1 * 5318800 &7.15 200 8915 BB20 2085 pesk Molimi
2 ¥ 5318800 7875 200 8075 BB20 1255 AWG Molimi
3 5350200 5297 2.01 5498 7400 -19.02 pesk
4 5350200  35.08 2.01 3709 5400 -1691 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRuN/m
mn
Tnm
a0
i
] ®
n L
G0
=0 1
40 fosrapre i cbsin.
z
0 ®
20
n
mm
S400.000 F420.00 S440.00 SED.00 F460.00 Fa00.00 T520.00 FI40.00 ‘TE60.00 ‘TE00.00 MHz
Reading Comrect Measure- i
MNo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV B dBuVim  dBuWim  dB  Detector  Comment
1 5450400 2 4462 2106 45.68 T4DD -2732 peak
2 5459400 L) | 2106 2947 40 -2453 AVG
3 5466400 5215 205 54.20 6820 -14.00 peak
4 * 5500.800 87 B2 207 89.69 7400 1569 peak Molimt
5 ¥ 5500.800 7887 207 80.94 T400 694 AVG  MNoLimi
REMARKS:
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRuN/m
nn
LIl
a0 2
¥

1]
Fli]
&0 2
=]
40
]
0
1]
om

SG00.000 SE20.00 S640.00 S6E0.00 F6E0.00 S700.00 720,00 740,00 ‘GTE0.00 ‘G500.00 MHz

Reading Comrect Measure- i
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuW dB dBuVim  dBuVim dB Detector  Comment
1 * 5701600 8914 239 9153 7400 1753 peak Melimt
2 X 5701600 8079 239 8318 7400 918 AVG  Nolimd

3 S726.200 5524 242 9766 6820 -10.534 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 65%
oo dEuV/m
2o
no J
Tnm
= X
1] /
Tl
&0
0
i n
40
20
0
o
T345.000 5505.00 S625.00 S6ET.00 FT0G.00 74500 5T05.00 5425.00 ‘FEE5.00 ‘TME00 MHz

Reading Comrect Measure- i
MNo. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 = 5558200 4127 216 4343 6820 -2477 peak

2 2697400  46.37 2368 4575 10328 -54.53 peak

3 3719400 G478 241 67.19 11063 4344 peak

4 5723000 TO.¥O 242 7312 11784 4452 peak

3 a742600 9370 244 95.14 12220 -26.068 peak Molime

6

7

&

9

5742600  BSET 244 85.01 12220 -3419 AVG MNolimi
5851800 3944 262 42068 11809 -76.03 peak
5861.000 3987 263 4250 10912 65662 peak
5885000 3956 267 4223 9777 5554 peak

10 5939400 3946 276 4227 6820 -2598 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dhdim
120 { \
1 /,I'
o
6
5’” ®
]
0 /A & \
&0
50
3 m
40
0
20
o
5625.000 S665.00  ST05.00 574500 S7BS.00 S025.00  SA65.00  5905.00  S545.00 B025.00 MHz
Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBu dB dBuVim  dBulim dB Detector  Comment
1 5641400 4034 229 4263 6820 -2557 peak
2 5685800 4018 236 4254 8473 5219 peak
3 5715800 411 241 4362 10963 6601 peak
4 S723400 4013 242 4255 11855 -76.00 peak
5 * 5826600 9475 258 97.36 12220 -2484 peak Molimt
6 S5826.600  86.00 258 8858 12220 -3362 AVG MNeolimt
T 5340400 TOD26 262 7288 12220 4932 pesk
8 5855600  B5.07 263 67.70 10979 4209 peak
9 S576.200 4543 266 51.09 10431 -5322 peak
10 5931.800 4009 274 4283 6820 -2537 peak
REMARKS:

Project No.: 2410C274

Page 47 of 370

Report Version: R0O0




A
3 L L Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5180MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dEN/m
mn
on
an 1 “—.I
" * \\\
0 1
e1]
. MM "
2
40 ® At
k1]
0
1]
[LR1]
SOG0.000 S100.00 S120.00 T140000 F160.00 16000 F200.00 S220.00 ‘SZ40.00 ‘5200.00 MHz

Reading Corect Measure- i
Mo. ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 5149400 5786 1.93 89y9 7400 1421 peak
2 5149400 4114 1.93 43.04 00 -1096 ANVG
3 * S5178.000 9012 1.94 9206 6820 2386 peak Molimi
4 ¥ 5178.000 81.05 1.94 8299 GB20 1479 AVG MNolimi

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5240MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBNim
nn
nm
3
an
4
B0 L
m |
2]
e
40 L S
n |
20
i
[LR1]
5140000 F160.00 S1a0.00 S200.00 S220.00 F240.00 F260.00 520000 ‘FE00. 00 G300 WHz

Reading Comrmect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBuVim  dBuVim dB Detector  Comment
1 5143600 4207 1.93 4400 7400 -3000 peak
2 5143600 2754 1.93 2947  M00 -2453 AVG
3 * 5241400  BB9Y 1.97 9094 68320 2274 peak Molimi
4 X 5241400 7955 1.97 8152 B820 1332 AVG Molimi

EMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5260MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 diué/m
mn
o
a0
o %
]
&0
o —
3

Ll Wmm,ﬁnm
. %
20
n
m.m

S160.000 3180.00 S200.00 G220.00 S240.00 S260.00 S200.00 F300.00 FH20.00 'F360.00 MHz

Reading Comect Measure-

Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  dBulim dB Detector  Comment
1 * 5250200 B454 157 8651 BB20 1831 peak Nolime
2 X 5259200 7561 197 7758 6820 938 AVG  MNolLimk
3 5334600 3911 2,00 4111 7400 -3289 peak
4 53546800 2566 2.00 2766 S4DD -234 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5320MHz Polarization Vertical
Temp 25°C Hum. 65%

1200 dBuFm

mn

o

E B E 8 E 2 E E
(

-
=

oo
F220.000 S240.00 S260.00 S2E0.00 F300.00 F320.00 324000 F360.00 TH00.00 T420.00 MHz

Reading Comrect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBu dB dBuVim  dBuVim dB Detector  Comment
1 * 5317600 86.33 2.00 8833 6820 2013 peak MNelimt
2 X 5¥7ye00 Y7740 2.00 7940 6820 M20 AVG Nolimd
3 5352200 5385 201 3598 7400 -18.04 peak
4 5352200 3412 201 3813 MO0 787 AVG

EMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBNm
nnm
m
an /"H
5

i1} = .ll
™ | :
21]
B0 1 W
W Lt
:w %
20
L]
n.m

F400.000 S420.00 S440.00 S4E0L0D F4G0.00 FE00.00 F520.00 540,00 ‘FS60._00 SE00.00 MWHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBuVim  dBuVim dB Detector  Comment

1 5456.800 44.96 205 47.01 7400 -2699 peak
3 5456800  26.66 205 3081 5400 2308 AVG
3 S4BOB00 5202 305 5407 6820 1413 pesk
4 * 5501400 G680 207 8887 7400 1487 peak MNolLme
S X 5501400 7780 207 79.87 7400 587 AVG MNolme
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuV/m
1m
Tnm
1
il .
2
- ﬁ K\
o " [
ED
1]
40
=0
0
10
mn

SG00.000 SG20.00 SG40.00 SEED.D0 S660.00 S700.00 S720.00 740,00 ‘STEO.DD SE00.00 MHz

Reading Comect Measure- .
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1 = G5SE95600 3547 239 90.86 7400 1686 peak Molimt
2 X SB95E00 7979 239 §218 T400 818 AVG  Nolimi
3 3725000 5589 242 383 68.20 -989 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dBuFm
120
m J

5545.000 S585.00

S625.00

SEES.00 S705.00

5745.00

S5785.0

0 5825.00 ‘5&E5.0D0

TM5.00 MHz

Reading Comect Measure-

Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBu dB dBuVim  dBulim dB Detector  Comment
1 * 5638600 4076 229 4305 6820 -2515  peak
2 5695200 4966 238 5204 10387 -5183 peak
3 5719800 E745 241 69.86 110.74 4088 peak
4 5724200 7287 242 75.29 12038 4509 pesk
5 5747000 9336 246 9582 12220 -2638 peak MNolimt
6 5747000 B4.85 246 8731 12220 -3489 AVG Nolimt
7 5851.000 3891 262 4153 11992 -7B.39 peak
8 5364200 3940 264 4204 10822 -66518 pesk
9 S5377.000 4054 266 4320 10371 -6051 pesk
10 5041000 3957 276 4233 GBB2D -3587 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dbuVim

120 I|"
mn ,_,J‘ \

-
=a
=

an =

BO

70

1]

q
50
z 10

40

30

20

ma

5625.000 S665.00 2 S705.00 2 S74500 00 576500 0 SOESOD  SE6S.00 5905.00 0 54500 GO25.00 MHz

Reading Comrmect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
5642600  40.30 229 4259 6820 -25.61 peak
5662200 41.32 232 4364 TV26 -33.62 peak
5707400 4003 239 4242 10727 -B485 peak
9723000 4018 242 4260 11764 -75.04 peak
5823.000 9467 258 9725 12220 -2495 peak MNolimt
5823000 85590 258 8548 12220 -33.72 AVG Molimi
5849800 7225 262 7487 12220 4733 peak
5854200 BEA4S 263 69.08 11262 4354 peak
S58YT000 5107 266 3373 10371 4998 peak
5954600 4030 278 4308 6820 -25.12 peak

w| | =] | | | wa] ] =
"

—
=]

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5190MHz Polarization Vertical
Temp 25°C Hum. 65%
1200  dRFm
1n

E B &£ 28 B 2 E E
&l::-'

-
=

oo
4930.000 5S030.00 5070.00 S110.00 5130.00 5130.00 5230.00 527000 S0.00 S¥0.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 2145200 B2ES 1.94 6459 7400 941 peak
2 3145200 48.36 1.94 50.30 00 -370 ANVG
3 * 5192800 &72r 1.95 8922 GB20 2102 opeak Molime
4 X 5152800 Ta4 1.85 8035 6820 1216 AVG Molim:
3 3350000 39 2 41.02 7400 -3298 peak
L 5350000  26.98 2 25.99 00 -2501 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5230MHz Polarization Vertical
Temp 25°C Hum. 65%

1200 dBuVim

mn

-
=
=

oma
L]

E 5 5§ 8 8 2 8 E

-
=

L
5030000 S070.00 S110.00 515000 F130.00 323000 27000 310,00 X000 S430.00 MHz

Reading Comrect Measure- i
Mo. ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 5149200 4450 193 4543 7400 -2757 peak
2 2149200 31.59 1.93 33.52 400 -2048 ANVG
3 * 5232800  BE.E2 1.96 8878 6820 2058  peak Molimi
4 ¥ 5232800 V7.EB 1.96 7984 EB20 1164 AVG MNolimi
3
i

5366400 3918 202 4120 7400 -3280 peak
5366400 2683 202 2885 00 -325153 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVim
Tm
nm
an
- fﬂh
Fl [ L]
" A
) W’J
& 7
40
2 1]
30 ¥ *
a0
L]
nm
SO0F0.000 S1M0.00 S150.00 5150000 S230.00 S270.00 S10.00 5350.00 ‘SF90. 0o0 S4T0L00 MHz

Reading Comect Measure-

Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBu dB dBuVim  dBulim dB Detector  Comment

1 5096500 41.08 1.91 4293 7400 -3101 pesk

2 5096300 2789 1.91 2980 5400 -2M4320 AVG

3 * 5274000 BS2S 197 8722 BB3D 1902 pesk MNolimt
4 X 5274000 7582 197 7779 6B20 953 AVWG MNolimt
5 5350000 4179 2m 4380 7400 -3020  opeak

6 5350.000 28.33 2m 30.34 MO0 -2366 AVG

7 5460800 3918 206 4124 BB20 -2696 pesk

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuV/m
mn
LI}
an
il ,r%m
70 | ll | L
&0 \\i‘“
50 B "n.u\\ﬁ—
“ ¥ R .
2
20 "
0
1]
mm

S110.000 S150.00

5130.00 S2E0.00 S270.00 5310.00

35000 539000 S430.00

551000 MHz

Reading Comect Measure-

MNo. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuly dB dBuWim  dBulim dB Detector  Comment
1 2127 200 4118 193 4311 7400 -3089 peak
2 5127200 28.02 193 2995 400 -2405 AVG
3 * 5303.600 2457 1.99 B56.56 68.20 18.36 peak Molimt
4 ¥ 5303.600 7537 199 T7.36 6820 9.16 AVG  Nolimt
5 5350000 55093 2m 5794 740D -16.068 peak
6 5350000 4315 2m 4316 400 -B54 ANG
T 5462000 3824 206 41.30 6820 -2690 peak
8 5424 000 4033 206 42 39 T4DD -3161 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dhAim
10
i
a0 [
- ah
wo L)
0 }y/
g
. W
3
4 1
30
20
1m0
oo
5310000 5350.00 539000 543000 S470.00 SSI0.00 559000 5590.00  S630.00 STIDLM0 MHz
Reading Comect Measure- i
Mo. Mk Freq. Level Factor ment Limit  Margin
MHz dBu dB @BuMim  @BuMim  dB Detector  Comment
1 5342400 3981 2m 4162 6820 -2658 peak
2 5450200 5168 206 5374 7400 -20268 peak
3 5459200 3557 2.06 3783 S400 -168.37 AVG
4 5469000 5693 205 5898 BB20 922 pesk
5 * E5116D0 BSST 209 8766 7400 1366 peak MNoLimi
6 X 5511600 VE.54 209 7863 7400 483 AVG MNelimi
REMARKS:
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5670MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRuNm
m
Tnm
" X
w [
Pl
1]
El
B0
T
20
20
il
n.m

S4T0.000 S510.00 5550.00 5530.00 S630.00 SE7D.0D 5710.00 575000 S5TI0.00 SE70.00 MH:z

Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBu dB dBuVim  dBuVim dB Detector  Comment
1 = 5671600 &542 235 §7.77 7400 1377 peak MNolimt
2 X 5671600 7651 235 7885 T400 486 AVG Nolimd
3 2726400 4972 242 5214 6820 -16.06 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dio Fm

o

nn

oo

E £ & ¢ 2 E E

0

o

555000 S535.00 5635.00 S6TS.00 5715.00 575500

57I5.00 5835.00 SE75.00

T¥55.00 MH:z

Reading Comect Measure-

Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBulV dB dBufm  dBuMim dB Detector  Comment
*  SB45 600 4345 2.30 43.75 6820 -2245 peak
S697.000 5932 238 6170 10299 -41.29 peak
5719.000 71.24 241 7365 11052 -36.87 peak
S723.400 71.85 242 T427T 11855 4428 peak

-2855 peak Molimt

27533400 81.90 246 8436 12220

37.84 AVG NelLme

7
2
3
4
5 5753400 91.19 2456 9365 12220
6
T
8
9

3851000 45.02 262 4764 11992 7228 peak
5856200 4447 263 4710 110468 £3.38 peak
S887.000 4028 267 4295 9629 5334 peak
10 5938600 3995 276 4251 6820 -25.89 peak

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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Test Mode IEEE 802.11ac(VHT40) Test Date 2024/11/21
Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 65%
100 diuV/ m
1zZn
mn J
LIl
an 5
i
1]
i)
[=1]
. M
1 1
40 M
0
20
10
F395.000 SEIT.00 S673.00 aris.0n F7Fa.00 TF¥.00 3500 37500 ‘T 500 3500 MHz

Reading Comrect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin

MHz dBuW dB dBuMim  dBuVim dB Detector  Comment

1 * 5640200 4079 230 4309 6820 -2511 peak

2 SEB95.800 4567 237 45.04 10210 -4.08 peak

3 a715.800 3249 241 2490 10963 -4.73 peak

4 3723000 3347 242 9559 117684 6205 peak

5 5792600 9140 253 9393 12220 -28.27 opeak Meolimt
L

T

5

9

5792600 8247 253 8500 12220 -37.20 AVG MoLimt
3851533 5761 262 6023 11870 -58.47 peak
5856600 5815 263 60.78 11035 4957 peak
5880200 4827 267 5094 10134 -S040 peak

10 2970600 3979 2.80 4259 6820 -25.61 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuvFm
mn

oo

W

E g &8 8 B 2 E #2
\}.

-
=

no
S010.000 S050.00 S0:0.00 513000 F170.00 F210.00 25000 320,00 S3I30.00 S410.00 MHz

Reading Commect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment
1 5144800 6362 1.54 6556 7400 -B44 peak
2 5144800 52.03 1.94 2397 00 003 2 AVG
3 * 5207600 8669 1.95 8864 6820 2044 peak MNolim:
4 ¥ 5207600 7553 1.95 Tr48 6B20 9328 AVG MNolimi
=1 5350800 4671 2.0 4872 7400 -2528 peak
i 5350800 3484 2.0 J5.85 MO0 17153 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dhNm
nm
m
an
B0 :: T,
0 - \ | LJ
_ %
B

50 fy M
a pr 2

H
k1]
20
1]
nm

S030.000 S130.00

S5170.00 S210.00 5250.000 F230.00

5330.000 53Ir0.00 410,00

S490.00 MHz

Reading Comect Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Mo, Mk.  Freq. Lewel Factor ment Limit  Margin
MHz dBau dB dBuvim  dBulMim dB Detector  Comment

1 5147200 4636 1.83 4829 7400 -25T71 pesk

2 5147200 3403 1.93 3596 5400 1804 AVG

3 * E52BEED0D BRE 1.98 8814 BBEZ2D 1994 peak MNolimt
4 X 5286800 7504 1.98 7702 6820 B82 AVG MNolimk
5 5350400 6123 2m 6324 7400 -10.76 peak

] 5350400  SO.86 2m 5287 MO0 113 AVG

7 5466000 4279 205 4484 BB2D -2336 pesk

8 5473600 4178 206 4384 7400 -3016 peak

REMARKS:
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 diué/m
mn
o
a0
1]
w %
L — L ' L
1)
i 3
=] e b
M
40
20
20
n
m.m
$330.000 3370.00 S410.00 S450.00 F430.00 F330.00 Far0.00 5610000 ‘SEG0.00 5730.00 MHz
Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin
WHz dBuv B dSuVim  gBuvim  dB  Detecior  Comment
1 5345200 4068 2101 42659  BB2D -2551 peak
2 5455400 6027 206 6233 T400 -1167 pesk
3 54553400 4877 206 5083 5400 317 AVG
4 S465.400 B3TI 205 6578 6B20 -242 peak
5 * 5544400 8585 214  BED09 7400 1409 pesk Nolimi
6 X 5544400 7556 214 7770 7400 370 AVG MNolimi
T 5725200 424 242 4483 6820 -2337 peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBA/m
1
1
a0 M
S
0 ®
7u || i
. WW
. M
a z
®
0
20
1
oo
S410.000 5450.00 549000 553000 5570.00 S610.00  S650.00 5690.00  S730.00 SH10.00 MHz
Reading Comect Measure- i
No. Mk. Freq. Level Factor mient Limit  Margin
MHz dBu dB dBuVim  dBulim dB Detector  Comment
1 2456000 4328 203 4733 7400 -26.67 pesak
2 5456.000 3267 205 3472 2400 -19.28 AVG
3 S467 600 4595 205 45.00 6820 -2020 peak
4 * 5606400 a7 64 224 §9.85 7400 1588 peak MNolimt
5 X 5606400 771 224 7933 7400 335 AVG  NoLimz
L 5725200 5132 242 53.74 6820 -1446 peak
REMARKS:
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Report No.: BTL-FCCP-2-2410C274

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 did/m
120 f \I\
1o /,(
1o 5
au E
®
B0 M
0 \—
=]
50 al
4
=0
=0
ma
S575.000 S615.00  5655.00  SG695.00 573500 5775.00 561500 5055.00  S895.00 5a75.00 MHz
Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBul dB dBuim  dBulim dB Detector  Comment
1 * 5B47.800 6260 230 54.90 6820 -3.30 peak
2 SE97 800 7218 238 7455 10358 -2902 peak
3 5719400 7592 z41 78.33 11063 -3230 peak
4 5723000 76 64 242 79.06 11764 -3858 peak
5 5771400 9261 249 9510 12220 -2710 peak Molimt
6 5771400 8113 249 83.62 12220 -3858 AVG Molimi
T 5850600 7192 262 7454 12083 4629 peak
8 5855.000 71.30 263 7393 11080 -3687 peak
9 5883.000 6569 267 658.36 9926 -3090 peak
10 5925800 57.76 273 60.49 6820 -1 peak
REMARKS:

Project No.: 2410C274

Page 68 of 370

Report Version: R0O0




A
3 L L Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT80) Test Date 2024/11/21

Test Frequency 5250MHz Polarization Vertical
Temp 25°C Hum. 65%

1ann  dRNm

120

o

o

an

Bl MMMW

70 ] W |

o0 il Wi &

50 W % M

40

20

0

oo

S030.000 S030.00 5130.00 S17T0.00 S210.00 323000 F230.000 F330.00 STIT0.00 S450.00 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBu\ dB dBulim  dBuVim dB Defector  Comment
1 5147600 5994 193 61.87 7400 -1213 peak
2 2147600 4977 1.93 91.70 400 -230 AVG
3 0 5247200 8353 1.97 8550 6820 1730 peak MNolimi
4 ¥ 5247200 7399 197 7596 EBB20 T76 AVG MNolimi
3
i

5356800 6010 2.01 6211 7400 -11.89 peak
5356800 4334 20 5085 00 -315 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT160) Test Date 2024/11/21
Test Frequency 5570MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dBuFm
120
nn
LIl
) wmwé
o0 pong S R A
70 L 1 EE—
=1} M
2
50 =
40
20
20
Tnn
SIT0.000 S410.00 S450.00 S430.00 S530.00 S570.00 SE10.00 SE50.00 SEI0. 0D ST70.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 5443600 6124 205 6329 7400 -1071 peak
2 3443600 4002 205 31.07 00 -2593 AVG
3 5468800  BOES 205 6270 6820 -550 peak
4 * 5563200 8435 217 8652 7400 1252 peak Molimi
9 X 5563200 7396 217 7613 7400 213 AVG Molimi
i 3733200 5642 244 38868 6820 934 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.:

BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5180MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBufm
mm
o
0 4
4
i1}
o 1l } w
60
. M " X
40
=0
&0
0
.o
S060.000 S100.00 S120.00 S140000 F160.00 F160.00 S200.00 F220.00 ‘5240.00 ‘52B0.00 MHz

Reading Comect Measure-

MNo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBu dB dBuvim  dBulim dB Detector  Comment
1 5145000 G436 1.93 6629 7400 771 pesk
2 5145.000 4635 1.93 4328 MDD 572 AVG
3 * 5187400 9272 1.95 9467 6BB20 2647 pesk Nolimt
4 X 5187400 B147 1.95 8312 6B20 1492 AVG Nolimt
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5240MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRuNm
mm
Tom
- 4
0 *
o[ | o .
1] M"M‘
o —
. M
2
! | x
0
0
mm
140,000 S160.00 S1a0.00 S200.00 F220.00 F240.00 S260.00 F200.00 FH00. 00 TH0L0D MHz

Reading Corect Measure- .
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBulim  dBuVim dB Detector  Comment
1 5143600 4157 1.93 4350 7400 -3050 peak
2 5143600 2843 193 30.35 00 -2384 AVG
3 * 5247400 9361 1.97 9558 6820 2738 peak Molim:
4 X 5247400 804 1.97 §2.81 6820 1461 AVG Nolimi

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5260MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 diuvfm
o
o

.
an

v
Bl X
o |

= .

60 \A
o —
- ‘\‘MWM
x %
20
n
mm

S160.000 S180.00

S5200.00 S52z0.00 S240.00 S26D.00

S200.00 300,00 S320.00

S3E0.00 MHz

Reading Comect Measure-

Mo, M. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvMim  dBulim dB Detector  Comment
1 * 5261400 9160 198 9358 6B20 2538 peak MNoLim:
2 X 5261400 7951 1.98 8149 8820 1329 AVG Nelimi
3 5354000 3047 201 4148 7400 -3252 peak
4 5334000 2661 20 2862 MDD -2538 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5320MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 dBuim

m

m

1
an
2

i1} X

o |

" -\3,

)
B0 N “NM
¥

40

=0

&0

10

o

S220.000 5240.00

S260.00 S2e0.00 S300.00 53z0.00 5340.00 S5360.00 ‘538000 420,00 MHz

Reading Comect Measure-

(1) Measurement Value

Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvim  dBulim dB Detector  Comment
1 * 5316200 9156 199 9355 BB30 2535 peak MNolimt
2 X 5316200 TBO0& 199 80.07 6820 1187 AVG Nolimi
3 5350400 ST63 20 5964 7400 -1436 peak
4 5350400 4278 20 4479 4D 92 AVG
REMARKS:

= Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 65%

1200 diéim

mn

E g &8 8 B 2 E E

oo
S400.000 T420.00 5440.00 S4E0.00 546000 Fo00.00 F520.00 540,00 S60.00 SE00.0D MHz

Reading Corect Measure- i
MNo. M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  d@BuVim dB Detector  Comment
1 2459000 5323 2.06 3529 TF400 1871 peak
2 5459000 2 36.88 2.06 35.594 00 -15.08 AVG
3 3463200 6033 205 6238 6820 -582 peak
4 * 5503800 9176 207 9383 TF400 1983 peak Molim:
5 X 5503800  B0FO 207 8277 T4DD BF7T AVG Molimi

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dEN'm
nn
10 i
an 3 L
x
1]
7 i ™
1]
=1]
L] MM
0
20
L]
nn
SEMD.0MD 562000 S640.00 SEED. 00 SEE&D. 00 570000 572000 574000 'STE0. DD GED0LO0 MHx

Reading Comect Measure- i
Mo, ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment
1 = 5695400 9345 237 9582 7400 2182 peak Molimi
2 ¥ 5895400 B2 237 8438 7400 1038 ANVG  MNolimi
3 5725000 6547 2432 6789 6820 031 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5745MHz Polarization Vertical

Temp 25°C Hum. 65%
1ann dRNm
12m
m J
Tinm
o x
: /
il
[=1)
&0
40
0
0
o

F545.000 5535.00 S625.00 S6E5.00 F705.00 F743.00 570500 52500 ‘5E65.00 FM500 MHz

Reading Commect Measure-

Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuW dB dBuvim  dBuVim dB Detector  Comment
1 SE454D0 4205 229 4434 BB2D -2386 peak
2 5695400 B1.72 237 64.09 101.81 -37.72 pesk
3 5718600 7346 241 75.87 11041 -354 pesk
4 * 5749000 9713 246 9953 12220 -2281 pesk MNolimt
5 5740000 8556 248 8832 12230 -3388 AVWG Nolimt
6 5350800 3998 262 4260 10945 -6685 pesk

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE20) Test Date 2024/11/21
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dRd Fm
nzm I|" \
mn ,_,-j
o
w %
B0
" / \
- q
=0
1 z i i .I'I-J' 0
410
20
0
LLA
S625.000 S665.00 S705.00 574500 57E5.00 S825.00 S865.00 F305.00 FM.00 B025.00 MHz
Reading Comrect Measure- i
Mo, Mk.  Freq. Level Factor ment Limit  Margin
MHz dBu B dBuWim _ dBuWim  dB  Delecior  Comment
1 SG34.600 3971 228 4199 6820 -2621 peak
2 5677400 3971 234 4205 BB52 4647 peak
3 5701.000 4073 239 4312 10548 6236 peak
4 5722200 3932 242 4174 11582 7408 peak
5 * 5320600 9747 257 9974 12220 -2246 peak MNeolimt
6 5820600 8554 257 8841 12220 -33.79 AVG Nolimt
7 5851800 T73.10 262 T572 11809 4237 peak
5 5355400 BEIT 283  T090 11085 3979 peak
9 5877000 5753 266 6019 10371 4352 peak
10 5957400 4046 278 4324 6B20 -2496 peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5190MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 B Fm
mn
n
a0
4
i1} ]
m 1
21}
S
&0
40
n E
0
10
nmo
4990.000 5030.00 S070.00 5110000 5150.00 5150.00 5230.00 SZT0.00 53 0.00 530,00 MHz

Reading Comect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment
1 5145400  63.00 1.93 6493 7400 907 peak
2 5143400 5085 1.93 52.58 00 112 AVG
3 * 5188800  90.09 1.94 9203 6820 2383 opeak Molim:
4 ¥ 5188800 7914 1.54 8108 68320 1288 AVG Molimi
3 59381600 3867 203 40.y0 7400 -3330 peak
i 5361600 2718 203 291 00 -473 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.:

BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5230MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVFm
nn
om
a 4
P o
n | I 1
&0
1 J‘Nr
50 5
M
40 W 3
0 b4
0
1]
no
S030.000 S0F0.00 S110.00 5150000 5130.00 5230.00 S270.00 5310.00 TFI0.00 G430.00 MHz

Reading Comect Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Mo. ME. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvim  dBulim dB Detector  Comment

1 5145200 5205 1.04 5399 7400 -20.01 peak

2 5145200 37.71 1.84 3965 MO0 -1435 AVG

3 * 5232000 9076 1.96 9272 GBB20 2457 peak MNolimz
4 ¥ 5232000 B1.09 1.96 8305 6B20 1485 AVG Nolim:
5 5354400 4408 2.00 4606 7400 -2794 peak

] 5354400 3154 200 3354 00 -4 AVG

REMARKS:
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBNYm
nn
om
a0
4

i1} X
7 e L
1] M'M\
50 M
4 &

z X
30 4
a0
L]
oo

S070.000 S110.00

5150.00 130,00 5230.00 S270.00

F310.0

1] ET0.00 SF0.00

T4T0.00 MHz

Reading Comect Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Mo, Mk. Freq. Lewel Factor ment Limit  Margin
MHz dBau\' dB dBuvim  dBulim dB Detector  Comment

1 5086.000 42323 1.90 4413 7400 -2987 peak

2 5086.000 29.32 1.90 322 =00 -278 AVG

3 * 5271200 B942 1.97 9139 6820 2319 peak MNolimt
4 X 5271200 TBES 1.97 8062 GB2D 1242 AVG MNolimt
5 5350800 4602 2 4393 7400 -3507 pesk

6 5350800 3284 2. 3485 MO0 1915 AVG

T 5462400  39.52 206 4158 6820 -2662 peak

REMARKS:
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Report No.: BTL-FCCP-2-2410C274

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBAIm
110
00
an
4

B ®
70 l ! Ll
1] ‘%“

R [ .
. T w

; 7
40

r
I
20
il
nn

S0.000 5150.00  S190.00 523000 527000 531000 535000 539000 S430.00 S510.00 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBu dB dBuvim  dBuMim dB Detector  Comment
1 2110000 4194 1.92 43.86 7400 -30.14 peak
2 5110.000 28.95 192 30.87 00 -2313 AVG
3 * 53132600 8966 199 9165 6BB20 2345 pesk Nolimt
4 ¥ 5313600 TE.63 199 80.62 6820 1242 AVG MNolimi
3 5350.000 G3.26 2 6527 7400 -B73 peak
6 5350000 4851 20 50.52 =00 -3458  AVG
T 5465 600 3923 205 41.28 6820 -2592 peak
8 5501.600 39.96 207 4203 7400 -3157 peak
REMARKS:
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Report No.:

BTL-FCCP-2-2410C274

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBiSm
a0
o
5
a0
E
B =
FL e
2
50 E
’ ®
40
0
20
i
nn
530000 5350.00  S390.00  S430.00  S470.00 551000 555000 559000 S630.00 STI000 MHz
Reading Comect Measure- .
Mo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB @BuVim  dBuvim  dB  Detecior  Comment
1 5330.000 39.90 2.00 41.90 6820 -25.30 peak
2 3459200 ara 2.06 3987 7400 -1413 peak
3 3459200 4467 206 46.73 =00 -F2T AVG
4 5467200 62.09 205 54.14 6820 408 peak
3 v 52512400 91.43 209 93.57 7400 1957 peak MoLlimi
6 X 52512400 G0.03 209 8212 400 812 AMG  MNolimt
REMARKS:
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5670MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 dBuV/m
mn
om
a0

]

BO k]
m T
&0
B0
40
0
20
0
om

FF0.000 5510.00 S530.00 FEA0U00 H630.00 S6F0. 00 SF10.00 57000 ‘Fra0.00 SET0.00 MHz

Reading Comect Measure-

Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBau dB dBuvim  dBulim dB Detector  Comment
1 * SE74000 9046 234 9280 7400 1BBD peak Nolimt
2 X GSET4000 T9R4 234 8198 7400 TS AVG  Nolimd
3 5725400 5470 243 5713 BB20 -11.07 pesk
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 65%
1ann  dRNm

120 .H \I

E g £ 8 ¢ 2 B 2

-
=

n
S595.000 S535.00 S6:35.00 567300 S715.00 S7F5.00 STI5.00 5835.00 SET5.00 G500 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBu\ dB dBuim  dBuVim dB Defector  Comment
1 = 58473800 5373 230 5603 6820 1217  peak
2 2693200 6652 238 68.90 103.87 -3M4.97 peak
3 S719800 7622 241 7863 11074 -3211  peak
4 5725400 7762 242 80.04 12220 4216 peak
3 5753800 9485 246 9741 12220 -2479 peak MoLlimi
i
T
&
9

3733800 8476 246 8722 12220 -M958 AVG Molimt
5851400 5663 262 5925 119.01 -5976 peak
5855400 5589 263 3852 110859 -5217  peak
2873200 4982 2.66 2248 10282 -50.34 peak

10 3931000 4370 274 4644 6820 -21.76 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE40) Test Date 2024/11/21

Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 65%

100 dhMim

120

no J

L

a0 B

X

1]

0

=

T 10

50

A ekt

30

20

.o

F535.000 5EI5.00 S675.00 S715.00 57F0.00 5735.00 5835.00 5475.00 ‘T3 5.00 ‘T395.00 MHz
Reading Correct Measure- i
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  @Buvim  dB  Detector  Comment

1 SE42200 4827 229 5056 BB20 1764 pesk

2 SE99._000 58.56 239 6095 10448 4351 peak

3 2717400 61.83 241 6424 11007 4583 peak

4 5725400 G343 242 6585 12220 5535 peak

3 2795600 94.90 233 9743 12220 -24.77 peak Molimi

i 2735.800 G447 2353 8700 12220 -3520 AVWG NoLim:

7 5845 600 B3.37 262 7099 12220 -51.21  peak

i 5E855.000 62.72 263 663> 11080 4245 peak

9 5E852.600 58.05 267 60.72 9956 -38.84 peak

10 * 5923000 4991 273 52.64 G987 -17.03 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE80) Test Date 2024/11/21
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 65%

1200 dBuFm

mn

-
=
=

o=

7
\
/

-
=

oo
010,000 F0G0.00 S00.00 S130.00 F1r0.00 F210.00 325000 3200.00 THI.00 T410.00 MHz

Reading Comrect Measure- .
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBulim  @BuVim dB Detector  Comment
1 5142800 6176 1.83 63.69 7400 -1031 peak
2 5142800 52.02 193 3385 00 D05 AVG
3 * 5211800 8677 1.96 8573 6820 2053  opeak MNelimt
4 ¥ 5211.600 7594 1.96 78.90 6820 1070 AVG Molimi
3
6

5350400 4667 201 4568 7400 -25332 peak
5350400 3482 201 3663 MO0 737 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE80) Test Date 2024/11/21
Test Frequency 5290MHz Polarization Vertical
Temp 25°C Hum. 65%

1200 dlm
mnn
m
an
w %
! M_MJ | L
50 M LAl M
40 2

W
k1]
0
1]
nn

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

S090.000 5130.00  5170.00 52900080 525000 525000 533000 537000 S410.00 5490.00 MHz
Reading Comect Measure-
Mo. Mk, Freq. Level Factor  ment Limit  Margin
MHz dBa dB dBuvim  dBulim dB Detector  Comment
1 5147600 4576 1.93 4769 7400 -2631 peak
2 5147600  33.83 1.93 3576 5400 -1824 AVG
3 * 5288000 BTA4E 1.98 8945 6820 2126 peak Molimi
4 X 5288000 7573 1.98 7771 6B20 951 AWVG  MoLima
5 5354000 6115 2m 6316 7400 -1084 peak
] 5334000 5161 2 5362 00 038 AVG
7 5461200 41.80 206 43856 6BB20 -2434 peak
8 BATS 200  41.14 207 4321 7400 -3079 peak
REMARKS:
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Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE80) Test Date 2024/11/21
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVim
m
nm
an M
[

Bl X
n L
1)
50 i
4l
g1}
a0
0
m.m

5330.000 F370.00 S410.00 S450.00 54530.00 F530.00 F5F0.00 S610.00 SE50.00 5730.00 MHz

Reading Comect Measure-

Mo, Mk. Freq. Lewel Factor ment Limit  Margin
MHz dBaV dB dBuVim  dBulim dB Detector  Comment

1 5346000 41.16 2.0 4317 BB20 -2503 peak

2 5457600 6157 205 6362 7400 -10.38 peak

3 S45TEDD S51.00 205 5305 5400 D95 AVG

4 5466.800 6427 205 66.32 6820 -1.88 peak

§ * E55356D0 BTE9 212 8971 7400 1571 peak Nolimt
6 X 5535600 T7E3 212 7975 7400 575 AVG Molimi
7 5727200 4235 242 4467 BB20 -2353 pesk

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-2-2410C274
Test Mode IEEE 802.11ax(HE80) Test Date 2024/11/21
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVFm
mn
on
A
a0
bl
Bl X
m L]
1}
&0
4 2
o
20
0
10
no
S410.000 5450.00 5430.00 S530.00 FEr0.00 SE10.00 SE30.00 553000 ‘57 30.00 SE10.00 MHz
Reading Corect Measure- i
Mo, ME. Freq. Lewvel Factor ment Limit  Margin
MHz dBuV dB dBuUWim  dBuVim 5 Detecior  Comment
1 24409600 4542 205 4747 740D -2653 peak
2 2449 600 3397 205 J5.82 >4.00 -1818 AVG
3 467 600 4707 205 4912 6820 -19.08 peak
4 * 55802300 89.04 223 9127 7400 1727 peak MNoLimz
5 X 5602800 7a1n 223 50.34 7400 634 AWG  MNolimz
6 5726.800 5227 242 5469 6820 -1351 peak
REMARKS:
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ax(HE80) Test Date 2024/11/21
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 65%
1ann dBAm

120

mn

-
a
=

E E £ 8 8 3 8 2

-
s
=

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5575.000 S615.00  5655.00  S635.00 573500 7500 541500 0 S5095.00  S695.00 S5O0 MHz
Reading Comect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  dBulim dB Detector  Comment
1 * 5643800 G250 225 6479 6820 -341 pesk
2 SE83800 V235 235 7470 93325 1855 peak
3 5714600 7557 241 7783 10929 -31.31 pesk
4 5723800 TB52 242 75.94 119456 4052 peak
5 5773200 9283 230 9533 12220 -2687 peak Nolimt
& 5773200 8262 250 8512 12220 3708 AVG Nolimt
7 5549000 T2ET 262 7499 12220 47.21 peak
g SgE0EDD V022 283 7285 10923 -38.38 peak
g 5877400 @572 266 6838 10342 -3504 pesk
10 s924 200 571 273 6044 B879 B35 peak
REMARKS:
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Test Mode IEEE 802.11ax(HE160) Test Date 2024/11/21
Test Frequency 5250MHz Polarization Vertical
Temp 25°C Hum. 65%
1300 dEuV/im
2o
o
Tom
an
o0 ﬁmﬁf"‘f Y
T I | |_
Al
. W M
50 H M
40
1]
20
To.m
S050.000 S0E0.0m0 5130000 5170000 S20.00 S250.00 5290.00 5330.00 HIT0L0D G450.00 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim dBuVim dB Detector  Comment
1 2143.000 B2.93 1.93 6486 7400 914 peak
2 3143000 531.81 1.93 33.74 00 D26 AVG
3 * 5257600 B6TE 1.96 8872 6B20 2052  opeak Molime
4 ¥ 2257600 7375 1.96 7T 6820 951 ANVG  MeLimi
3 3352400 6214 2 6415 7400 985 peak
6 5352400 5134 20 3335 HM0D00 085 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax(HE160) Test Date 2024/11/21
Test Frequency 5570MHz Polarization Vertical
Temp 25°C Hum. 65%
100 dEuV/im
1z
no
LIl
90 M
st i
- I'""W 5 W
70 1{_3]
= 2
-

50
40
]
20
LR

F370.000 S410.00 T450.00 43000 FFH0.00 F570.00 S610.00 350,00 ‘GE90.00 GTL00 MHz

Reading Comrect Measure- i
MNo. M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 5458400 8157 2.06 6363 7400 -1037 peak
2 458400 5185 2.06 23.91 =400 009 AVG
3 S467 600 G242 205 G447 6820 -373 peak
4 * 5557600 8555 216 7.7 7400 1371 peak MNoLimi
5 X 5557600 7550 216 TrEs 7400 386  AVG  Molimt
L 5727600 6038 242 6280 6820 -540 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5180MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 AR m

mn

m

an

i1}

(L O 11w 1 | e O sy O | B

1]

o b= - -— —_— =4 - -

40

an %

20

1]

[LR1]
1000.000 ZF00.00 4400.00 610000 o000 o000 11200.00 12900000  14600.00 1&000.00 MHz

Reading Comrect Measure- i
Mo. ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 = 1036000 3073 -0.60 3013 6820 -3807 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5180MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 4B m

o

nm

an

&0

(LI |10 I | ) Y O sy O | | [

&0

o b= - ——- —_— = - -

40

20 &

#0

10

oo
1000.000 2700.00 4400.00 &100000 ToO0. 00 ¥500. 00 11200.00  12300.00 1 4600.00 1&000.00 MHz

Reading Comect Measure- i
Mo, M. Freqg. Level Factor ment Limit  Margin

MHz dBul dB dBuvim  dBuVim dB Defeclor  Comment

1 = 1036000 3170 -0.60 3110 6820 -3710  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5200MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 dlim

mnn

m

a0

B

(L O 11w 1 | ) Y O sy O | B

1]

o b= - -— —_— =4 - -

40

an %

20

i

oo
1000.000 270000 A400.00 51 U Tl 0D 50000 11200000 12900000 14G600.00 1 &000. 00 MHz

Reading Commect Measure- i
Mo, ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 = 1040000 2387 0.55 2832 6820 -39.838 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5200MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dRV/m
mnn
on
an
i1}
(L 11 Y Yy O | | []
Gl
o= - -— —_— =4 - -
40
an E
0
i
nn
1000.000 2700.00 4400.00 E1000.00 TAO0.0D0 F500.00 11200000 12900000 1460000 1&000.00 MH=

Reading Comect Measure- i
Mo. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment

1 = 1040000 2393 0.55 2838 6820 -3982 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5240MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 ARV m

mm

m

an

i1}

(O |11 | I O s O 1 | I

&0

W b= - -—— —_— - - -

40

= X

0

0

mm
1000.000 2700.00 4400.00 6110000 To00.00 F500.00 11200000 1290000 14G00.00 1&000.00 MHz

Reading Comrect Measure- .
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  @BuVim dB Detector  Comment

1 = 1043000 2 29.37 047 25490 6820 -3930 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5240MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dRNYm
mnn
nm
an
1]
] 1111/ I | [ L1 [
G0
o b= - —— —_— = - -
40
a0 X
0
1]
oo
1000.000 270000 440000 610000 TOmD. 0O 50000 11200.00 12300.00 14600, 00 1&000. 00 MHz

Reading Comect Measure- i
Mo, M. Freqg. Level Factor ment Limit  Margin

MHz dBul dB dBuvim  dBuVim dB Defector  Comment

1 = 1043000 2924 0.47 2877 6820 -3943 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2024/11/21

Test Frequency 5260MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 dRuV/m

mn

on

an

i1}

(O S |10 | | ) Y 1 Yy O 1 [

21}

Wb - -— —_— =4 - -

40

0 *

0

0

mm

1000.000 2700.00 4400.00 E1100.00 TAO0.00 F500.00 11200000 12900000 1460000 1&000.00 MHz

Reading Comect Measure- i
Mo, ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment

1 = 1052000 2948 044 2904 6820 -3916 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5260MHz Polarization Horizontal

Temp 25°C Hum. 65%

1200 dlV/im

mn

n

a0

i1}

(O 1111 | ) I e O 1 | I

&0

w b= - -—— _— = - -

40

0 !

0

10

om
1000.000 Z7F00.00 4400.00 100,00 TH00.00 500,00 11200.00 12300000 14600.00 1&000.00 MHz

Reading Comrect Measure- i
MNo. M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  d@BuVim dB Detector  Comment

1 * 1052000 29564 -0.44 2920 6820 -39.00 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21

Test Frequency 5300MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 A8 Fm

o

mm

a0

i1}

(U 11w | | Y 1 I Y s O B I

1]

Wb - —— —_— =4 - -

410

g k

2 %

1]

oo

1000.000 270000 440000 &1 00D TOo0.00 350000 11200.00  1Z5900.00  14G600.00 1&000.00 MHz

Reading Comect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 1060000  31.37 0.41 3098 6820 -37.24 peak

2~ 1DEDD.DE 20.14 -0.41 1973 00 -MIT AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5300MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 dlNFm

m

m

an

1]

m W L 1w [ | B | [
G0

o= - —- —_— =4 - -

40

£ *

= %

il

nm
1000.000 2700.00 4400.00 B1 0.0 TOO0.00 S500.00 11200.00 12900000 14600.00 1&000.00 MHz

Reading Comect Measure- i
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBu dB dBuVim  dBuVim dB Detector  Comment

1 1060000 2966 -0.41 2925 6820 -3895 peak

2 1DEDD_DE 1892 -0.41 18.51 H00 -3549 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5320MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 dRd Fm

o

o

a0

i}

(US| 11w I | | | 1 Y Y s O Y IS [

1]

Wb - —— —_ = =4 - — -

40

a0 X

0 2

-
il
mm

1000.000 2700.00 4400.00 E100.00 T800.00 F500.00 11200.00  12300.00  14600.00 1&000.00 MHz

Reading Comrect Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim dBuVim dB Detector  Comment
1 1064000  30.00 0.41 2959 7400 2441 peak
2 * 1064000 1825 -0.41 17.54 00 -316 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5320MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dBuVm
nn
Tom
a0
i1}
m M L 1L L | L1 [
&0
a - — —_— =4 - -
40
£ &
20 2
4
in
no
1000.000 2F00.00 4400.00 1610000 TO0O0.00 F500.00 11200.00 12900000 14600.00 1&000.00 MHz

Reading Commect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 1064000 2995 -0.41 2934 7400 44868 peak

2" 1DB4[J.‘DE 1834 -0.41 1793 5400 -36.07 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274 Page 105 of 370

Report Version: R0O0




3L

Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21

Test Frequency 5500MHz Polarization Vertical

Temp 25°C Hum. 65%

1200 dRAFm

mm

Tom

a0

i1}

(O 11w | | Y 1 I Yy O | [

1}

o= - —— _— = - -

40

! %

2 %

10

mm

1000.000 270000 440000 161 100.00 THOD.00 F500.00 1120000 1230000 14600, 00 1&000. 00 MHz

Reading Corect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulfm  dBuVim dB Detector  Comment

1 1100000  30.78 027 30.51 7400 4349 peak

2 r 11DDD.DE 1924 027 1887 400 -3503 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5500MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 dBuFm

1m
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W= - -—— —_— =4 - -

40
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oo
1000.000 270000 4400 0D &1 aluid TO00.00 9500.00 11 200,00 12900000 A 4G00. 00 1&000.00 MHz

Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment

1 1100000 3025 027 2998 7400 2402 peak

2" 11[ZII._J[ZI.1]IEL 15.34 037 18.07 00 -3593 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274 Page 107 of 370

Report Version: R0O0




3L

Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5580MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 dRNYm

mn

nm

an

&0

(OO |1 | Y B Y sy O 1 | [
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o= - -—- —_— =4 - -

40
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om
1000.000 Z700.00 4400.00 G1i0U0R Tom0. 00 F500.00 11200.00  12300.00  14600.00 1&000.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBuim  dBuVim dB Defector  Comment

1 1116000 3152 0.08 31.60 7400 <2240 peak

2 * 111ED.D'E 1933 0.08 15.41 0D -M459 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5580MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 AR m
nn
om
a0
i1}
7 |11/ | — I LT LI 1 [
&0
o= - — —_— = - -
40
%
0
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20 x
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oo
1000.000 270000 440000 610000 TOmD. 0O 50000 11200.00 1230000 14600, 00 1&000. 00 MHz

Reading Comrect Measure- i
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBul dB dBuim  dBuVim dB Detector  Comment

1 1116000 3398 0.08 3408 7400 -3994 peak

2 * 111EEI.DE 2033 0.08 20.41 0D -3359 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRNYm
mnn
nm
an
B0
0 - Lar 1 ur I | L1 [
G0
o= - -—- —_— =4 - -
40
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oo
1000.000 Z700.00 4400.00 610000 TOO0.00 50000 11200.00  12300.00  14G00.00 1&000.00 MHz

Reading Comect Measure- i
Mo. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBul dB dBuvim  dBuVim dB Defector  Comment

1 1140000 2919 0.61 2980 7400 <2420 peak

2 114DD.DE 2056 061 2117 00 3283 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5700MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dBAYm
mn
nm
an
&0
S S |1 | | ) Y Yy O 1 [
G0
o= - — —_— =4 - -
40
e X
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om
1000.000 Z700.00 4400.00 6100.00 To00.00 500,00 11200.00 12300000 1460000 1&000.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin

MHz dBuV dB dBuim  @BuVim dB Detector  Comment

1 1140000 3012 0.61 3073 7400 4327 peak

2 114DD.DE 1834 0.61 1885 00 -3505 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dlV/im
nn
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om
1000.000 ZF00.00 4400.00 G100.00 TOOD.00 500,00 1120000  12900.00  14G600.00 1&000.00 MHz

Reading Comrect Measure- i
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment

1 1149000  29.39 0.82 301 7400 4379 peak

2" 114EID.DE 20.34 0.82 21186 00 -3284 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5745MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dBuVim
Tm
nm
an
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1000.000 2700.00 A400.00 B 00Umd Too0.00 S500.00 11200000 12900000 14600.00 1&000.00 MHz

Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBu dB dBulim  dBuVim dB Detector  Comrment

1 1143000 3118 0.82 3200 7400 4200 peak

2" 111‘4!5![].{“5l 20.55 0.82 2137 M00 -3263 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5785MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuvFm
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1000.000 2700.00 4400.00 G100.00 THOOD.0D ¥500.00 11200000 125900000 14600.00 1&000.00 MHz
Reading Commect Measure- i
Mo, ME. Freq. Lewvel Factor ment Limit  Margin
MHz dBuv B dBuVim  GBuUVim  dB  Detecior  Commen
1 1157000  31.89 083 3272 7400 4128 pesk
2 * 1157000 2087 083 2170 5400 -3230 AVG

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5785MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dBuFm
1m
m
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1000.000 2700000 440000 B m0Umd To00.00 S500.00 11200.00 12900000 A 4G00.00 1&000.00 MHz

Reading Comect Measure- .
Mo, Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment

1 157000 3267 0.83 33.50 7400 40350 peak

2" 115?1.1}5 20.24 0.83 2107 400 -3293 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRNYm
mnn
m
an
B0
7 Mmoo f LT LI 1 [
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40
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1000.000 270000 4400.00 610000 TOO0.00 F500.00 11200000 12300000 1460000 1&000.00 MHz

Reading Comrect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBu\ dB dBulim  dBuVim dB Defector  Comrment

1 11685900 3328 083 3411 7400 -39.89 peak

2" 11559.1}5 21.82 0.83 265 00 -31.35 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11a Test Date 2024/11/21
Test Frequency 5825MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dluV/im
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om
an
1]
o MmO oo L L [
1]
o b= - -—— —_— =4 - — -
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1000.000 2F00.00 4400.00 G100.00 70000 50000 11200.00  12300.00 1460000 1&000.00 MHz

Reading Comect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 1165900  33.52 0.83 3435 T4.00 -39.65 peak
2 * 1165800 2208 0.83 221 M0 -1.09 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5180MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 dRVm
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nn
1000.000 2700.00 4400.00 611000 TAO0. 00 50000 11200000 12900000 14600.00 1&000. 00 MH=

Reading Comect Measure- i
Mo, ME. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment

1 = 1036000  31.02 -0.60 3042 6820 -37.78 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5180MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dRuFm
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nm
an
i1}
(O | 11w | | O 1 I Yy O B [
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1000.000 2700.00 4400.00 B1100.00 To00.00 F500.00 11200000  12900.00  14600.00 1&000.00 MHz

Reading Comect Measure- .
Mo. Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBulim  dBuVim dB Detector  Comrment

1 = 1038000  31.35 0.60 3075 6820 -3745 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274 Page 119 of 370

Report Version: R0O0




3L

Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5200MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 diRFm
mn
n
an
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1000.000 27F00.00 4400.00 G100000 THm0. 00 ¥500.00 11200.00 12900000 1460000 1&000.00 MHz

Reading Comect Measure- i
Mo, ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuim  dBuVim dB Detector  Comment

1 = 1040000 3046 0.55 299 6820 -38.29 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274 Page 120 of 370

Report Version: R0O0




A
3 L L Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5200MHz Polarization Horizontal

Temp 25°C Hum. 65%

1200 dBuV/m

mn
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ol MM L [

1]

Wb - -— —_— =4 - -

40
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oo
1000.000 Z700.00 4400.00 611000 TOO0. 00 o000 11200000  12300.00  14600.00 1&000. 00 MHz

Reading Comrect Measure- i
Mo. ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 = 1040000  23.87 0.53 2832 6820 -39.88 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5240MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dBuVim
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1000.000 2700.00 4400.00 100,00 TH00.00 F500.00 11200000  12300.00  14600.00 1&000.00 MHz

Reading Comect Measure- i
Mo. Mk. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comrment

1 = 1043000 2832 -0.47 2785 6820 4035 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5240MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 diué/im
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1000.000 ZF00.00 4400.00 100,00 TO00.00 ¥500.00 11200.00 12300000 14600.00 1&000.00 MHz

Reading Comect Measure- i
No. Mk. Freq. Level Factor mient Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment

1 * 1048000 2896 0.47 2649 6820 -3971 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5260MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dR o Fm
mn
n
an
1]
o | AWML UL L [
60
b= - —— —_— =4 - -
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1000.000 2700.00 4400.00 100,00 TEO0.00 ¥500.00 11200000 125900000  14600.00 1&000.00 MHz

Reading Commect Measure- i
Mo. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuvim  dBuVim dB Detector  Comment

1 = 1052000 2938 -0.44 2944 6820 -3BT76 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5260MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 diovim
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1000.000 2700.00 4400.00 G100000 THm0. 00 50000 11200.00 12300000 1460000 1&000.00 MHz

Reading Comect Measure- i
Mo, ME. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuim  dBuVim dB Detector  Comment

1 = 1052000 2895 044 28.51 6820 -39.69 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5300MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 4R im
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1000000 270000 4400.00 610000 TOmD. 0O 50000 11200.00 1290000 14600, 100 1&000. 00 MHz
Reading Comrmect Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit  Margin
WHz dBuv T} @Buvim _ gBuvim  dB  Detecior  Comment
1 1060000 3073 0.41 3032 BB20 -3788 pesk
2 * 1080000  19.33 0.41 1892 5400 -3508 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/21
Test Frequency 5300MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200  dRFm

1n
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1000.000 2700.00 4400.00 100,00 TO0.00 ¥500.00 11200.00 12300000  14600.00 1&000.00 MHz

Reading Comect Measure-

Mo, M. Freq. Factor ment Limit  Margin

MHz dB dBuVim  dBulim dB Detector  Comment
1 10600.00 -0.41 2878 BB2D -3942 peak
2t 1DEDD.DE 1361 0.41 1820 5400 -3580 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/22
Test Frequency 5320MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRNm
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1000.000 Z2700.00 4400.00 610000 TH00.00 500,00 11200.00  12300.00  14600.00 1&000.00 MHz

Reading Comect Measure- .
MNo. Mk. Freq. Level Factor ment Limit  Margin

MHz dBul dB dBulim  dBuVim dB Detector  Comment
1 1064000 2916 041 2875 7400 4525 peak
2 * 1064000 1564 041 1823 400 -3BT77T AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/22
Test Frequency 5320MHz Polarization Horizontal
Temp 25°C Hum. 65%
1200 dBuVfm
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1000.000 270000 440000 6100000 ToO0.00 S500.00 11200.00  1Z2900.00 1460000 1&000.00 MHz
Reading Comect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Margin
WHz dBuv B dSuWim  gBuWim  dB  Detecior  Comment
1 1064000 2959 0.41 2818 7400 4482 peak
2 * 1064000 1524 0.41 1783 5400 -3617T AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2410C274

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/22
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 65%
1200 dRNYm
mnn
m
an
B0
m - Lar 1 [ | I L1 1 [
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o b= - —— —_— = - S —
40
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1000.000 270000 4400.00 610000 TOO0.00 F500.00 11200000 12300000 1460000 1&000.00 MHz
Reading Comect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv B gSuVim  OBuWim  dB  Detecior  Comment
1 1100000  29.69 027 2942 7400 4458 peak
2 * 1100000 1865 027 1838 5400 -3562 AVG
REMARKS:
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/22
Test Frequency 5500MHz Polarization Horizontal

Temp 25°C Hum. 65%
1200 dRuV/m
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Reading Correct Measure- i
Mo, M. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuvim  dBuVim dB Detector  Comment

1 1100000  29.52 027 2925 7400 4475 peak

2 11[][][].4]5 1832 027 18.05 5400 -3595 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac(VHT20) Test Date 2024/11/22
Test Frequency 5580MHz Polarization Vertical

Temp 25°C Hum. 65%
1200 diuvfm
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1000.000 2700.00 4400.00 6100.00 TAO0.00 ¥500.00 11200.00 12300000  14600.00 1&000.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBulim  dBuVim dB Detector  Comment
1 1116000  30.24 0.08 3032 T400 4368 peak
2 * 1116000 1889 0.08 1897 3400 -3503 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2410C274 Page 132 of 370 Report Version: RO0





